

Das Kunststoff-Zentrum



**Test report no.:** 122572/16

**Customer:** HANWHA L&C  
Hanwha Building 1  
Janggyo-Dong Chung-Gu  
100-797 SEOUL  
KOREA

**Order:** Testing of the heating of laminated profile surfaces upon exposure to an artificial radiation source according to Technical appendix "Section II" to RAL-GZ 716, part II-a-3, appendix I "Testing of the heating of coloured profile surfaces upon exposure to an artificial radiation source", issue April 2014.

**Email dated:** 2016-09-08 **Ref:** Mr Park

**Sample receipt:** 2016-09-13

**Test period:** 2016-09-21 to 2016-09-20

This test report consists of 4 pages.

Würzburg, 2016-10-17  
Wk/km

i. V.

Dr. Anton Zahn



i. A.

M.Sc. Constantin Weck

The original language of the report is German. In case of doubt, the German version is obligatory.

Die angebotene oder antragswisige Mängelanalyse, Mängelabklärung und Übertragung dieses Berichtes zu Weiterwecken bedarf der schriftlichen Genehmigung der SKZ - Testing GmbH. Die Güteklasse bezieht sich auf die getesteten Produkte. Die Akkreditierungen gelten nur für die in den Titeln aufgeführten Normen und Verfahren, die im Internet unter [www.skz.de](http://www.skz.de) eingesehen werden können.

SKZ - Testing GmbH  
Führung, Überwachung, Zertifizierung  
Friedrich-Bergius-Ring 22  
97076 Würzburg

Geschäftsführer  
Dr.-Ing. Gerald Aengenheyster  
HRB 7840  
Amtsgericht Würzburg

Tel. +49 931 1104-0  
Fax. +49 931 1104-477  
testung@skz.de  
[www.skz.de](http://www.skz.de)

DARKS

Deutsche  
Akkreditierungsstelle  
D-PL-16033-01-00  
D-ZE-16033-01-00